

COMPANY NAME : ARISTIDE

CONTACT PERSON : Mr. Eddy

TOPIC : NFP 92-504 (M1) flame retardant test

DATE :19.07.2017

REPORT NUMBER : TSD17-490

The fabric which come from your company tested with NFP 92-504 flame retardant test and the result is attached as a report.

Sincerely Yours
Technical Service Department

DİLEK KURTULUŞ



Tel: 0.224.371 70 00(pbx) Fax:0.224.371 30 10

Dök. No: F-TS00015 Rev.Tarihi: 23.12.2015

Rev.No: 00







RESULTS

FABRIC NALA	CLASSIFICATION
CLIENT :Aristide PATERN NO: Nala FR	M1

NOTE: OUR COMPANY (MYD) IS NOT ACCREDITED ORGANIZATION IN THE FLAME RETARDANT TEST APPLICATIONS. THIS REPORT IS FOR IMFORMATIONAL PURPOSES ONLY. OUR COMPANY (MYD) WILL NOT ACCEPT ANY LIABILITY IN ANY ADVERSE SITUATION THAT MAY ARISE.

> Dök. No: F-TS00015 Rev.Tarihi: 23.12.2015

Rev.No: 00



